CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ADDENDUM NO. 3 TO ORDER NO. 91-39

FALLBROCK PUBLIC UTILITY DISTRICT
PLANT NO. 1 AND 2
RECLAMATION PROJECTS
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter
Regionai Board), finds that: '

1.

On May 20, 1891, this Regional Board adopted Order No. 91-38 Waste Discharge
Requirements for the Fallbrook Public Utility District Plant No. 1 and 2 Reclamation
Projects, San Diego County. Order No. 91-39 as amended establishes
requirements for the disposal of up to 2.7 million gallons per day (MGD) from Plant
1 and 0.4 MGD from Plant 2 of tertiary treated effluent to be used for landscape
[...]
FALLBROOK PUBLIC UTILITY DISTRICT
PLANT NO. 1 AND 2
RECLAMATION PROJECTS
SAN DIEGO COUNTY

"The California Regional Water Quality Contro! Board, San Diego Region (hereinafter

Regional Board), finds that:

1.

On May 20, 1991, this Regional Board adopted Order No. 91-39 Waste Discharge
Requirements for the Fallbrook Public Utility District Plant No. 1 and 2 Reclamation
Projects, San Diego County. Order No. 91-39 as amended establishes
requirements for the disposal of up to 2.7 million galions per day (MGD) from Plant
1 and 0.4 MGD from Plant 2 of tertiary treated effluent to be used for landscape
irrigation.

On August 28, 1996, the Fallbrook Public Utility District (FPUD) submitted a report
of waste discharge (RWD) requesting modification of the discharge specification
for total dissolved solids for recycled water used at the Good Earth Nursery and
the HMS Co. located within the Upper Ysidora HSA (902.13).

Discharge Specification B.1 of Order No. 91-39 specifies discharges of recycled
water within the Upper Ysidora HSA (802.13) shall not contain concentrations of
total dissoived solids that exceed a thirty day average concentration of 750
milligrams per liter (mg/!) and a daily maximum of concentration 900 mg/l.

The discharge of recycled water via drip irrigation of potted plants at Good Earth
Nursery and drip irrigation of six acres of cut flowers and cut greens at HMS Co.
will result in minimal recharge of recycled water_to the ground water aquifer.

The use of undeminerialized recycled water meeting the requirements as modified
by this addendum will be consistent with water quality standards established in the
Basin Plan.

The Regional Board has notified all known interested parties of its intent to modify
Order No. 91-39 tc reflect a modification to the discharge requirements for the

Good Earth Nursery and the HMS Co.

The Regional Board in a public hearing heard and considered all comments
pertaining to the modification of Order No. 91-39.



’ ADD. 2 TO ORDER NO. 91-39

8. This facility is an existing facility and as such is exempt from the provisions of the
California Environmental Quality Act, in accordance with Title 14, California Code
of Regulations, Article 19, Section 15301.

IT IS HEREBY ORDER THAT ORDER NO. 91-39 BE AMENDED AS FOLLOWS:
1. Discharge Specification B.1 is modified as follows:
B. DISCHARGE SPECIFICATIONS

1. The discharge of effluent to the Upper Ysidora Hydrographic Subarea of the
Ysidora Hydrographic Subunit of the Santa Margarita Hydrographic Unit
(902.13) except to the Good Earth Nursery and the HMS Co. containing
pollutants in excess of the following effluent limitations is prohibited.

TABLE UNDER THIS SECTION OF ORDER NO. 91-39 REMAINS
UNCHANGED.

2. The effluent limitations described in DISCHARGE SPECIFICATION B.2 of Order
No. 91-39 shall apply to discharges of recycled water to the Good Earth Nursery
and the HMS Co.

|, John H. Robertus, Executive Officer, do hereby certify the foregoing is a full, true and
correct copy of an Order adopted by the California Regional Water Quality Control Board,

on February 13, 1997.

JOHN H. ROBERTUS
Executive Officer

LAWAadptorders\91-39a2.ord




' CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION
ADDENDUM NO. 1 TO ORDER NO. 91-39

An Addendum Transferring Responsibility
for Order No. 91-39
from Fallbrook Sanitary District
to Fallbrook Public Utility District
San Diego County

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regmnal
board), finds that:

1. On May 20, 1991, this Regional Board Adopted Order No. 91-39, "Waste Discharge
Requirements for Fallbook Sanitary District Plant No’s. 1 and 2 Reclamation Projects,
- San Diego County". Order No. 91-39 establishes requirements for the use of reclaimed
water for irrigation of approximately 43 acres of the Districts property located next to

Plant No. 1 and 15 acres located next to Plant No. 2.

2. By letter dated January 26, 1995, the Fallbrook Public Utility District notified the
Regional Board that the ownership of the Fallbrook Wastewater Treatment Plant No’s.
1 and 2 and the responsibility for compliance with Order No. 91-39 was transferred from
the Fallbrook Sanitary District to the Fallbrook Public Utility District on December 20,
1994.

3. The Regional Board has notified all known interested parties of its intent to modify Order
~ No. 91-39 to reflect the transfer of responsibility for complying with Order No. 91-39.

4, The Regional Board in a public hearing heard and considered all comments pertammg
to the modification of Order No. 91-39.

5. This facility is an existing facility and as such is exempt from the provisions of the
California Environmental Quality Act, in accordance with Title 14, California Code of
‘Regulations, Article 19, Section 15301.

IT IS HEREBY ORDERED THAT ORDER NO. 91-39 IS MODIFIED AS FOLLOWS:

1. Order No. 91-39 shall henceforth be referred to as Waste Discharge Requirements for
Fallbrook Public Utility District. ,

2. The waste discharge requirements contained in Order No. 91-39 shall be applicable to
the Fallbrook Public Utility Dlstnct and shall remain in full force and effect.



Addendum No. 1 to Order No. 91-39

3. The word discharger as it appears in Order No. 91-39 shall hereafter be construed to
refer to the Fallbrook Public Utility District.

I, Arthur L. Coe, Executive Officer, do hereby certify the foregoing is a full, true, and correct
copy of an Order adopted by the California Regional Water Quality Control Board, on
August 10, 1995.

ARTHUR L. COE
Executive Officer



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. 91-39

WASTE DISCHARGE REQUIREMENTS
FOR
FALLBROOK SANITARY DISTRICT
PLANT NOS. 1 AND 2
RECLAMATION PROJECTS
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego
Region, (hereinafter Regional Board) finds that:

1.

Fallbrook Sanitary District submitted a Report of Waste
Discharge dated January 23, 1986 for the discharge of
reclaimed wastewater to be used by the California State
Department of Transportation (Caltrans) for landscape
irrigation. After receipt of additional materials, the
Report of Waste Discharge was accepted as complete on March
25, 1986. On May 5, 1986, the Regional Board adopted Order
No. 86-40, Waste Discharge Requirements for the Fallbrook
Sanitary District, Wastewater Reclamation Project with
caltrans, San Diego County. Order No. 86-40 established
requirements for the Fallbrook Sanitary District to supply
up to 1.95 million gallons per day (MGD) of secondarily
treated domestic wastewater to Caltrans for landscape
irrigation along Interstate 5 (I-5). The site of the
discharge described in Order No. 86-40 is located along the
I-5 corridor from Tamarack Avenue in Carlsbad to Las Pulgas
Road north of the City of Oceanside. This section of I-5 is
located in the Agua Hedionda (4.31), Carlsbad (4.21), Loma
Alta (4.10), Mission (3.11), and Ysidora (2.11) Hydrographic
Subareas.

on May 20, 1974, the Regional Board adopted Order No. 74-43,
Waste Discharge Requirements for Wastewater and Sludge
Reclamation by the Fallbrook Sanitary District. Order No.
74-43 established requirements for the disposal of treated
wastewater by spray irrigation and for the disposal of
sludge at Fallbrook Sanitary District Plant Nos. 1 and 2.

As part of the 1985/86 fiscal year Waste Discharge Order
Update program, Order No. 74-43 was reviewed by Regional
Board staff. On September 8, 1986, the Regional Board
adopted Order No. 86-63, Waste Discharge Requirements for
Wastewater Reclamation at Fallbrook Sanitary District Plants
1 and 2, San Diego County. Order No. 86-63 superseded Order



Order No. 91-39 -2-

No. 74-43 and established requirements for the use of
reclaimed wastewater for irrigation of approximately 43
acres of the District's property adjacent to Plant 1 and 15
acres adjacent to Plant 2. The discharge site adjacent to
Plant 1 is located in the Upper Ysidora Hydrographic Subarea
of the Ysidora Hydrographic Subunit of the Santa Margarita
Hydrographic Unit (2.13). The discharge site adjacent to
Plant 2 is located in the Bonsall Hydrographic Subarea of
the Bonsall Hydrographic Subunit of the San Luis Rey
Hydrographic Unit (3.12). Order No. 86-63 did not establish
waste discharge requirements for the processing, use, and/or
disposal of sludge from the Fallbrook Sanitary District
Plant Nos. 1 and 2. Waste discharge requirements for sludge
processing, use, and/or disposal will be adopted (or
adoption will be waived, if appropriate) after the
discharger submits a Report of Waste Discharge for the
sludge operations. \

3. Fallbrook Sanitary District submitted a Report of Waste
Discharge, dated February 28, 1990, for the use of up to 3.1
MGD of reclaimed wastewater for irrigation of orchards,
commercial nurseries and landscape areas. The District
submitted amendments to the Report of Waste Discharge dated
March 7, April 6, April 18, April 20, and May 4, 1990. The
Report of Waste Discharge was accepted as complete by the
Regional Board on August 15, 1990. The Report of Waste
Discharge indicates that, at the present time, Fallbrook
Sanitary District will supply reclaimed water to two users,
the Good Earth Nursery and the Silverthorn Ranch. The Good
Earth Nursery is located in the Upper Ysidora Hydrographic
Subarea of the Ysidora Hydrographic Subunit of the Santa
Margarita Hydrographic Unit (2.13) and Silverthorn Ranch is
located in the Bonsall Hydrographic Subarea of the Bonsall
Hydrographic Subunit of the San Luis Rey Hydrographic Unit
(3.12). The District also indicated that reclaimed water
may be discharged at additional reuse sites in the future.

4. Fallbrook Sanitary District provides treatment to the
wastewater from its service area by means of two wastewater
treatment plants, Plant Nos. 1 and 2. Fallbrook Sanitary
District reports that effluent from Plant Nos. 1 and 2 can
be treated to comply with all applicable requirements of
California Code of Regulations, Title 22, Division 4,
Chapter 3, "Reclamation Criteria." Effluent from these
plants is collected into a single flow stream and discharged
to the Pacific Ocean via the District's land outfall and the
City of Oceanside's ocean outfall.

5. Plant No. 1 is located approximately 14 miles northeast of
the City of Oceanside, adjacent to the westerly boundary of
the Fallbrook Sanitary District, and serves most of the
District's service area. It has a design capacity (average



Order No. 91-39 -3-

dry weather flow) of 2.7 MGD. Plant No. 1 uses the
following treatment processes: prechlorination for odor
control, bar screens for coarse solid removal, an aerated
grit removal tank, primary sedimentation, interstage
pumping, emergency overflow holding, fine bubble aeration
activated sludge, secondary sedimentation, secondary
effluent equalization, and chlorine disinfection. To
provide reclaimed water, the combined effluent from Plant
Nos. 1 and 2 is further treated by alum and polymer
injection, flocculation tanks, rapid sand filters, and
chlorine disinfection. Storage of reclaimed water can be
provided at the existing reservoir located at the
southeastern corner of the District property. Filter
packwash wastes are returned to the headworks of the
treatment plant.

6. plant No. 2 has a design capacity (average dry weather flow)
of 0.4 MGD. It consists of a small headworks, two package
wastewater treatment and solids processing units operating
in parallel, an effluent pumping station and an operations
puilding. The headworks provides the wastewater with
preliminary treatment by means of a comminutor and a
manually cleaned bar screen. The effluent from the
headworks is distributed to the two package treatment units.
Treated effluent from these units is collected into the
effluent pumping station which pumps it to Plant No. 1. The
Plant No. 2 effluent is mixed with the effluent of Plant No.
1 for discharge to the District's outfall or for further
treatment in the tertiary treatment facilities located at
Plant No. 1.

7. Treated effluent from Plant Nos. 1 and 2 is discharged into
the District's land outfall. This outfall starts at the
effluent of Plant No. 1 as an 18-inch pipeline, and shortly
after leaving the plant, reduces to a 16-inch ductile iron
pipe. The pipeline conveys treated wastewater in a
southerly direction from the Fallbrook area for
approximately 18 miles, joins the City of Oceanside's 36-
inch diameter ocean outfall, and ultimately discharges to
the Pacific Ocean. The Fallbrook Sanitary District has an
agreement with the City of Oceanside to discharge wastewater
through the ocean outfall at a flow rate of up to 2.4 MGD on
an annual average basis. The discharge of treated effluent
to the Pacific Ocean via the City of Oceanside's Ocean
outfall is currently regulated under Order No. 89-13, NPDES
No. CRA0108031, Waste Discharge Requirements for the
Fallbrook Sanitary District Water Pollution Control
Facilities Plant Nos. 1 and 2, Discharge through the
Oceanside Ocean Outfall, San Diego County.



Order No. 91-39 -4 -

8.

10.

11.

As described in Finding No. 1, the Fallbrook Sanitary
District has been supplying the California Department of
Transportation (Caltrans) with disinfected secondary
effluent for irrigation of freeway landscaping since

October, 1987. Following completion of new tertiary
treatment facilities, the District has provided filtered
tertiary effluent since January, 1990. The reclaimed water

is withdrawn from the District's land outfall near its down
stream end at I-5 and Hill Street within the City of
Oceanside. By a cooperative agreement with Caltrans, the
District will provide Caltrans with at least 250 acre-feet
of reclaimed water per year.

Sludge generated by the wastewater treatment facilities is
stabilized by aerobic digestion and dewatered prior to
disposal. Following aerobic digestion in two rectangular
digesters, the sludge is pumped to concrete lined sludge
drying beds for dewatering. A small belt filter press is
provided for sludge dewatering when weather conditions
diminish the capacity of the drying beds. Dewatered solids
are treated through two composting processes. All sludge is
first treated by aerated static-pile composting for
stabilization of the organic materials in the sludge and
elimination of pathogenic organisms. A portion is then
treated by the vermicomposting process where earthworms
utilize the composted sludge as food and produce worm
castings. Both the worm castings and static pile compost
may be marketed as a soil conditioner. As indicated in
Finding No. 2 of this Order, waste discharge requirements
for sludge operations by Fallbrook Sanitary District have
not yet been developed.

In order to supply new reclaimed water from the land outfall
to additional reuse sites, the District plans to construct
pipelines and other facilities. Additional reclaimed water
reuse sites located within the Community of Fallbrook will
be served via the reclaimed water reservoir and a new
distribution pumping station and pipeline to the south of
Plant No. 1. 1In order to control the concentration of total
dissolved solids of the reclaimed wastewater supplied to the
Upper Ysidora Hydrographic Subarea of the Ysidora
Hydrographic Subunit of the Santa Margarita Hydrographic
Unit (2.13), the Fallbrook Public Utilities District (FPUD)
will provide a potable water supply line and air-gap so that
potable water can either be supplied and/or mixed with the
reclaimed water.

Fallbrook Sanitary District plans to wholesale reclaimed
wastewater to FPUD. FPUD will, in turn, sell the wastewater
at retail to users located in several service areas. The
service areas are described in Attachment 4 and shown in
Figure 4-1 of the Report of Waste Discharge. A list of all



Order No. 91-39 -5-

12.

13.

14.

potential reclaimed water users in each service area is also
contained in Attachment 4 to the Report of Waste Discharge.
The potential users are located in the Upper Ysidora